SCREENER MODEL SLG 78 VF

SLG 78 Screen Box Assembly

Part Part Description Name kit/pieces | Quantity Notes
Number

78-001 Box Front Pieces 1 comes with 78-B03

78-002 Righthand Box Side Pieces 1

78-003 Lefthand Box Side Pieces 1

78-004 Electrical Control Box (110 volt) kit 1

78-005 Electrical Cord Caddy kit 1 :Zeki f((ietparate drawing to

78-006 5/16 Box Side Chain Hook Pieces 4 (kit) gggg; i/”;sfgg‘i’f 4 includes

78-007 Box Cross Tube Pieces 1 includes 78-B02 / 78-B01

78-008 Control Box to Motor Tube Pieces 1

78-B01 M10X25 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 8

78-B02 M10X35 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 8

78-B03 M10X35 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 24

IDM HOLDINGS INC



ScreenerModelSLG 78V F
SLG 78 Screen Box Assembly
Page 001

IDM HOLDINGS INC



ScreenerModelSLG 78V F
SLG 78 Screen Box Assembly
Page 001-A

78-008

IDM HOLDINGS INC



ScreenerModelSLG 78V F
SLG 78 Screen Box Assembly
Page 001-B

IDM HOLDINGS INC



ScreenerModelSLG 78V F
SLG 78 Screen Box Assembly
Page 001-C

78-003/ /?8-002

IDM HOLDINGS INC



SLG 78 Screen Deck Mount Assembly

Part _ s ,
Part Description Name kit/pieces | Quantity Notes
Number
78-009R RH Deck Suspension Mount Pieces 1
78-009L LH Deck Suspension Mount Pieces 1
78-010 Suspension Mount Inside UHMW Plate Kit/Pieces 2 Sold with 78-011
78-011 Suspension Mount Outside UHMW Plate Kit/Pieces 2 Sold with 78-010
78-012 Suspension Mount Outside Steel Plate Kit/Pieces 2 Sold with 78-005L or with
78-009R
Comes in a set of two with
78-013 Leaf Spring Rubber Bushing Kit/Pieces 2 bolts, washers, nuts
Drawing 002-B
Comes in a set of 2 with
78-014 Suspension Z Spring with UHMW Bumper Kit/Pieces 2 UHMW bumpers attached
002-A
R . . Comes in a set of 2
78-015 Suspension Leaf Spring Pack kit 2 Includes 78-016
78-016 Suspension Leaf Spring Pack Center Bolt Assembl kit 2 Comes in a set of 2
P pring ¥ Drawing 002-C
78-017 Spring Mount UHMW Slippers Kit/Pieces 4 comes in a set of 4
78-018 Spring Mount Upper Plate Kit/Pieces 2 comes with 78-017
78-B04 M10X50 (1PcsBolt/1Pcs Flat Washer/1Pcs Lock Washer) kit 14 Comes with lock washers
78-B05 M12X55 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 2 Part of 78-014
78-B06 M18X120 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 2
78-B07 M10X55 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 2 Part of 78-016

IDM HOLDINGS INC




78-B08

M20X90 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut)

kit

comes in a set of 4 with
bolts / washers / nuts

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG78Screen Deck Mount Assembly

Page 002
(K{\/?BBM

78-012

78-011

78-018

73-010

78-009R

78-015

78-014

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG78 Screen Deck Mount Assemb ly
Page 002-A

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 Screen DeckMountAssembly
Page 002-B

@ 78-013

IDM HOLDINGS INC



ScreenerModelSLG 78VF
SLG 78 Screen Deck MountAssembly
Page 002-C

IDM HOLDINGS INC



ScreenerModel SLG78VF
SLG 78 Screen Deck MountAssembly
Page 002-D

IDM HOLDINGS INC



SLG 78 Coil Spring Assembly

NEriger Part Description Name kit/pieces Quantity Notes
78-019 Coil Spring Tube Pieces 2 sold per piece
78-020 Upper UHMW Coil Spring Guide Kit/Pieces 2 ;‘;'_%g;r/s;:‘foz;'?t (78-020/
78-021LD Upper Coil Spring Kit/Pieces 2 sold as a set of 2
78-022 Intermediate UHMW Coil Spring Guide Kit/Pieces 2
78-023HD Lower Coil Spring Pieces 2 These are the HD Coils
78-024 Lower UHMW Coil Spring Guide Kit/Pieces 2
78-025 Coil Spring Tube Stop Pieces 2 Zzllis?s;t:et Bt;vvt?ngiz)g}A
78-026 Pin Keeper Pieces 2 sold as a kit Drawing 003-B
78-027 Coil Spring Mount Pin Pieces 2 sold as a kit Drawing 003-B
78-028 Coil Spring Pin Bushings Pieces 4 sold as a kit Drawing 003-B
78-B09 M10X30 (1PcsBolt/1Pcs Lock nut) kit 2 sold as a kit Drawing 003-B
28-810 M10X35 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock it 5 soldasakit Drawing 78-025

Nut)

IDM HOLDINGS INC



14



ScreenerModel SLG 78V F
SLG 78 Coil Spring Assemblly
Page 003

78-024
18-023HD

IDM HOLDINGS INC



ScreenerModel SLG 78V F
SLG 78 Coil Spring Assemb ly
Page 003-A

78-025

78-B09

IDM HOLDINGS INC



ScreenerModel SLG78VF
SLG 78 Coil Spring Assemb ly
Page 003-B

73-B1D

IDM HOLDINGS INC



SLG 78 Vibratory Spring Tube Pack

NLIJDr:E[er Part Description Name kit/pieces Quantity Notes
78-029 Vibratory Mount Vertical Tube Kit/Pieces 2 sold as a set of 2
78-030 Vertical Tube Bronze/ Aluminum Bushing Pieces 4 Comes as a set of 4
78-031 UHMW Vertical Tube Mount Washer Pieces 8 comes in kit Drawing 004-A
78811 | M16X140 “PCSBE’(':C/I(ZZCUSJ lat Washer/1Pcs kit 4 comes in kit Drawing 004-A

IDM HOLDINGS INC



19



ScreenerModel SLG 78V F
SLG 78 Vibratory Tube Pack
Page 004

IDM HOLDINGS INC



ScreenerModel SLG 78V F
SLG78 Vibratory Tube Pack
Page 004-A

78-B11

IDM HOLDINGS INC



SLG 78 Screen Deck Assembly

Part Number Part Description Name kit/pieces Quantity Notes
78-032 Screen Deck Pieces 1
78-033 10mm Washer Plate Pieces 4 Comesinasetof4  Drawing
005-A
. _ . . Comes in set of for and is part
78-034 Vertical Tube Mount Elliptical Bushing Pieces 4 of 78-033 and drawing 005-A
78-035 Crown Rubber Pieces 2 Comes in aset of 2

IDM HOLDINGS INC



23



Screener Model SLG 78VF
SLG 78 Screen Deck Assembly
Page 005

IDM HOLDINGS INC



ScreenerModel SLG78VF
SLG 78 Screen Deck Assembly
Page 005-A

78-034

78-033

IDM HOLDINGS INC



SLG 78 Screen Deck Assembly

Part _ s .
Part Description Name kit/pieces | Quantity Notes
Number
78-036 3/4 x 4" Double Lock Crimp Elongated Mesh Pieces 1
78-037L LH Mesh Clamp Kit/Pieces 1 Comes in a kit with 78-38R Drawing 006-A
78-038R RH Mesh Clamp Kit/Pieces 1 Drawing 006-A
78-039 Screen Deck Side Skirt Kit/Pieces 2 Comes in a set of 2
78-040 Screen Deck Side Skirt Back Up Strip Kit/Pieces 2 Comes as a set with 78-039  Drawing 006-B
78-041 Screen Deck Bottom Skirt Pieces 1 Drawing 006-C
78-042 Screen Deck Bottom Skirt Back Up Strip kit 1 Drawing 006-C
78-043 Laminated Vibratory Mount Pieces 1 Drawing 006-D
78-044 Electrical Box to Motor Tube Mount Kit/Pieces 1 Comes with 78-045
78-045 Electrical Tube Bulkhead Fitting Kit/Pieces 2 Comes with 78-044
78-046 HD Motor Guard Kit/Pieces 1 Drawing 006-F
78-047 HD Motor Guard Isolator bushings Pieces 4 Drawing 006-F Comes as set 78-046
78-048 Vibratory Motor (110 volt) Pieces 1 Drawing 006-E
78-B12 M10X40 (1PcsBolt/ Zpl\jitF)'at Washer/1Pcs Lock kit 10 Part of Kit 78-039  Drawing 006-B
78-813 M10X40 (1PcsBo|t/2P'§lthF)Iat Washer/1Pcs Lock it 9 Drawing 006-C
78-814 M14X40 (1PcsBoIt/2P'§lthF)Iat Washer/1Pcs Lock kit 10 Drawing 006-D
28-B15 M12X55 (1PcsBoIt/2P|§ZtF)Iat Washer/1Pcs Lock it 4 Drawing 006-E
78-B16 M10X45 (1PcsBo|t/2P'§lthF)Iat Washer/1Pcs Lock it 4 Drawing 006-F

IDM HOLDINGS INC



27



ScreenerModel SLG 78VF
SLG78 ScreenDeck Assembly
Page 006

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 Screen Deck Assembly
Page 006-A

IDM HOLDINGS INC



Screener Model|SLG 78VF
SLG 78 Screen Deck Assembly
Page 006-B

IDM HOLDINGS INC



ScreenerModel SLG78VF
SLG 78 Screen Deck Assembly
Page 006-C

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 Screen Deck Assembly
Page 006-D

-a-""fﬂ-
—
—_—

—

—

?8-814\® B
@,,
@,,

-—"_F'_F'_F’d-
.—"_F'_F'_F

-

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 Screen Deck Assembly
Page 006-E

IDM HOLDINGS INC



ScreenerModel SLG 78V F
SLG78 Screen Deck Assembly
Page 006-F

IDM HOLDINGS INC



SLG 78 Feeder Assembly

Part Part Description Name kit/pieces | Quantity Notes
Number
78-049 Feeder Rubber Pieces 1 Drawing # 007-C
78-050 Feeder Rubber Back Up Strip Pieces 1 Drawing # 007-C
78-051R RH Feeder End Plate Pieces 1
78-052L LH Feeder End Plate Pieces 1
78-053 Feeder Upper Cross Tube Pieces 1
78-054 Feeder Lower Cross Tube Pieces 1
78-055 UHMW Upper Cross Tube Spacer Pieces 2 Comes with 78-053
78-056 UHMW Lower Cross Tube Spacer Pieces 2 Comes with 78-054
78-057 Feeder Upper Cross Tube Back Up Plate Pieces 2 Comes with 78-053
78-058 Feeder Lower Cross Tube Back Up Plate Pieces 2 Comes with 78-054
78-059R RH Feeder Guide Plate Kit/Pieces 1 Comes in a kit 78-059R / 78-060L / 78-061
78-060L LH Feeder Guide Plate Kit/Pieces 1 Comes in a kit with 78-059R  Drawing #007-B
78-061 Feeder Rubber Bumper Stop Kit/Pieces 2 Comes in a kit with 78-059R Drawing # 007-B
78-062 Feeder Chain Pieces 2 Drawing # 007-D
78-B17 M10X35 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut) kit 8 Drawing # 007-A
78-B18 M10X35 (1PcsBolt/1Pcs Flat Washer/1Pcs Lock Washer) kit 2 Drawing # 007-B
78-B19 M10X45 (1PcsBolt/1Pcs Flat Washer/1Pcs Lock Washer) kit 2 Drawing # 007-B

IDM HOLDINGS INC



78-B20

M10X40 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut)

kit

Drawing # 007-C

78-B21

M10X45 (1PcsBolt/2Pcs Flat Washer/1Pcs Lock Nut)

kit

Drawing # 007-D

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 FeederAssembly
Page 007

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 FeederAssembly
Page 007-A

78-057

78-B17

78-053

IDM HOLDINGS INC



ScreenerModel SLG 78V F
SLG78 FeederAssembly
Page 007-B

— 78-060L

78-059R

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 FeederAssembly
Page 00/-C

IDM HOLDINGS INC



ScreenerModel SLG 78VF
SLG 78 FeederAssembly
Page 00/-D

IDM HOLDINGS INC



